					Compton, CA 90221		
Declaration #		0116032a			Declaration Date	1.2	29.16
Tested Item #	82561	T	6' FT Basi	c SoftPac	k Shock Abso	rbing Lan	yard
Alexander			ts of the follow	ving perfor	sted above is in mance standard		y with
	the rea	quirement	ANSI Z359	ving perfor	rmance standard 3	l(s):	y with
	the rea	quirement	ANSI Z359	ving perfor	rmance standard	l(s):	y with
Level 1: Fa	the real Conformity Level 1 allTech Lab	quirement	ANSI Z359	.13-201 .cordance w X Tech Lab Scope of	rmance standard 3 /ith ANSI/ISEA 12! Level 3	l(s):	d Party Lab

Exova 3883 East Eagle Drive Anaheim California USA 92807 T: +1 (714) 630-3003 F: +1 (714) 630-4443 E: sales@exova.com W: www.exova.com



Testing. Advising. Assuring.

February 15, 2016

FallTech Testing Laboratory 1306 S. Alameda Street Compton, CA 90221

Attention: Jay Sponholz Quality Manager

Subject:

Attestation of Witnessing TestingExova OCM Job #360118-2FallTech P.O.:OPENReport No.:PC-0781Base Part No.8256LTDescription:Energy Absorbing Lanyard

Dear Mr. Sponholz:

The purpose of this attestation is to attest to the fact that a representative of Exova OCM was on site at FallTech's facilities to confirm suitability of the equipment used, calibration status of the equipment and to witness testing performed by FallTech employees. Details of this visit are included below:

- Dates of Testing:
 - 22, 28 January 2016
- Exova OCM Test Witness:
 - Robert Fortner
- FallTech Test Operators:
 - Yesbet Sierra and Jay Sponholz
- Specification:
 - ANSI Z359.13-2013 Sections 4.5, 4.6, 4.13.1, 4.13.2, 4.13.3
- Equipment Calibration Interval
 - 1 year, except weights which are 5 years



Attached to this attestation is the test report generated by FallTech Testing Laboratory. Exova OCM test witness certifies the report accurately presents the testing performed on the samples identified.

Test Report #	Date	Base Part #	Description	Sample ID's	Results
				3012398	
				3012382	
		1/29/2016 8256LT		3012394	
				3012398	
				3012382	
				3012394	
				3012390	
PC-0781	1/29/2016		Energy Absorbing Lanyard	3012391	Pass
				3012393	
				3012393	
				3012396	
				3012395	
				3012379	
				3012376	
				3012373	

Test Witness Signature:	(Signed for and on behalf of Exova-OCM)	15th N
Robert Fortner Technician Mechanical Laboratory	Robert Forten	(Start)
<i>Approval Signature:</i> Bruce K. Sauer Technical Director	(Signed for and on behalf of Exova-OCM)	OCM 056 APPB
Approval Signature:	(Signed for and on behalf of Exova-OCM)	OCM
Thomas J. (Tom) Parsons Manager	Infarm	(B 054 4P2R91

This attestation shall not be reproduced except in full, without the written approval of Exova-OCM. The laboratory has witnessed the testing the material / items supplied by the client as sampled by the client. The testing is not within Exova OCM's L.A.B scope of testing and was not performed at Exova OCM.

Quality / Technical Services



FallTech Testing Laboratory Attestation Number: 360118-2 Revision Letter: Original Page 2 of 2

FallTech Testing Laboratory



1306 S. Alameda Street, Compton, CA 90221-4803 Tel: (323) 752-0060 www.falltech.com

FallTech Test Report							
Test Report Number	PC-0781	Date	1/29/2016	Rev		Rev Date	
Report Prepared For	FallTech						
Initiated By	Dan Redden	Test Specification ANSI Z359.13-2013 4.5, 4.6, 4.13.1, 4.13.2, 4.13.3					
Base Part #	8256LT	Description	n	Energy Abs	orbing Lany	ard	
Proposed Part #	N/A	Built By W	hom	Production		BOM	No
Test Request #	PC-0781	Date Recei	ved	12/10/2015	Date	e Complete	1/28/2016
Test Operator	Jay Sponholz	Test Opera	tor	Yesbet Sier	ra		
	Ма	terial/Sam	ple Identif	ication			
Sample ID			•	scription			
3012398			Energy Ab	sorbing Y-Lany	yard		
3012382			Energy Ab	sorbing Y-Lany	yard		
3012394			Energy Ab	sorbing Y-Lany	yard		
3012398			Energy Ab	sorbing Y-Lany	yard		
3012382			Energy Ab	sorbing Y-Lany	yard		
3012394			Energy Ab	sorbing Y-Lany	yard		
3012390			Energy Ab	sorbing Y-Lany	yard		
3012391			Energy Ab	sorbing Y-Lany	yard		
3012392			Energy Ab	sorbing Y-Lany	yard		
3012393			Energy Ab	sorbing Y-Lany	yard		
3012396	Energy Absorbing Y-Lanyard						
3012395			Energy Ab	sorbing Y-Lany	yard		
3012379			Energy Ab	sorbing Y-Lany	yard		
3012376			Energy Ab	sorbing Y-Lany	yard		
3012373			Energy Ab	sorbing Y-Lany	yard		



FallTech Testing Laboratory



1306 S. Alameda Street, Compton, CA 90221-4803 Tel: (323) 752-0060 www.falltech.com

FallTech Test Report							
Test Report Number	PC-0781	Date	Date 1/29/2016 Rev Rev Date				
Report Prepared For	ort Prepared For FallTech						
Initiated By	Dan Redden	Test Specification ANSI Z359.13-2013 4.5, 4.6, 4.13.1, 4.13.2, 4.13.3					
Base Part #	8256LT	Description Energy Absorbing Lanyard					
Proposed Part #	N/A	Built By Whom Prod		Production		BOM	No
Test Request #	PC-0781	Date Recei	ved	12/10/2015 Date Complete 1/28		1/28/2016	

Test Summary						
Test Specification	Test	Criteria	Test Result	Pass/Fail		
ANG 7250 42 2042	Arrest Distance	<u><</u> 48"	39.2"	Pass		
ANSI Z359.13-2013 4.5	Max Arrest Force	<u><</u> 1800 Lbf	1180.78 Lbf	Pass		
4.5	Avg Arrest Force	<u><</u> 900 Lbf	776.9 Lbf	Pass		
ANG 7250 42 2042	Arrest Distance	<u><</u> 48"	37.2"	Pass		
ANSI Z359.13-2013 4.5	Max Arrest Force	<u><</u> 1800 Lbf	1383.2 Lbf	Pass		
4.5	Avg Arrest Force	<u><</u> 900 Lbf	797.4 Lbf	Pass		
ANG 7250 42 2042	Arrest Distance	<u><</u> 48"	40.2"	Pass		
ANSI Z359.13-2013 4.5	Max Arrest Force	<u><</u> 1800 Lbf	1159.2 Lbf	Pass		
4.5	Avg Arrest Force	<u><</u> 900 Lbf	778.2 Lbf	Pass		
ANSI Z359.13-2013	Static Strength	<u>></u> 5000 Lbf	5017.4 Lbf	Pass		
4.6	Hold	<u>></u> 1 Minute	1 Minute	Pass		
ANSI Z359.13-2013	Static Strength	<u>></u> 5000 Lbf	5027.5 Lbf	Pass		
4.6	Hold	<u>></u> 1 Minute	1 Minute	Pass		
ANSI Z359.13-2013	Static Strength	<u>></u> 5000 Lbf	5020.5 Lbf	Pass		
4.6	Hold	> 1 Minute	1 Minute	Pass		
	Arrest Distance	<u><</u> 48"	38.0"	Pass		
ANSI Z359.13-2013 4.13.1	Max Arrest Force	<u><</u> 1800 Lbf	1361.9Lbf	Pass		
4.13.1	Avg Arrest Force	<u><</u> 1125 Lbf	806.5 Lbf	Pass		
ANICI 7250 42 2042	Arrest Distance	<u>< 48"</u> 39.4"		Pass		
ANSI Z359.13-2013 4.13.1	Max Arrest Force	<u><</u> 1800 Lbf	1223.7 Lbf	Pass		
4.15.1	Avg Arrest Force	<u><</u> 1125 Lbf	779.0 Lbf	Pass		
ANG 7250 42 2042	Arrest Distance	<u><</u> 48"	39.2"	Pass		
ANSI Z359.13-2013 4.13.1	Max Arrest Force	<u><</u> 1800 Lbf	1137.1 Lbf	Pass		
4.15.1	Avg Arrest Force	<u><</u> 1125 Lbf	777.0 Lbf	Pass		
ANCI 7250 12 2012	Arrest Distance	<u><</u> 48"	33.8"	Pass		
ANSI Z359.13-2013 4.13.2	Max Arrest Force	<u><</u> 1800 Lbf	1194.0 Lbf	Pass		
4.13.2	Avg Arrest Force	<u><</u> 1125 Lbf	840.5 Lbf	Pass		
ANSI Z359.13-2013	Arrest Distance	<u><</u> 48"	31.4"	Pass		
4.13.2	Max Arrest Force	<u><</u> 1800 Lbf	1373.0 Lbf	Pass		
7.13.2	Avg Arrest Force	<u><</u> 1125 Lbf	871.9 Lbf	Pass		
ANSI Z359.13-2013	Arrest Distance	<u><</u> 48"	33.0"	Pass		
4.13.2	Max Arrest Force	<u><</u> 1800 Lbf	1278.3 Lbf	Pass		
	Avg Arrest Force	<u><</u> 1125 Lbf	845.0 Lbf	Pass		



This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2005. This accreditation demonstrates technical competence for a defined scope and the operation of a laboratory quality management system (refer to the joint ISO-ILAC-IAF Communique dated January 2009). *FallTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test results.*





1306 S. Alameda Street, Compton, CA 90221-4803 Tel: (323) 752-0060 www.falltech.com

	F	allTech	Test R	eport	1	1.01540	
Test Report Number	PC-0781	Date	1/29/2016	Rev	Rev Date		
Report Prepared For	FallTech						
Initiated By	Dan Redden	Test Specification ANSI Z359.13-2013 4.5, 4.6, 4.13.1, 4.13.2, 4.13.3					
Base Part #	8256LT	Descriptio	n	Energy Absorb	oing Lanyard		
Proposed Part #	N/A	Built By Whom Production		BOM	BOM No		
Test Request #	PC-0781	Date Rece	ived	12/10/2015	Date Complete	1/28/2016	
ANCI 7250 42 2042	Arrest Distance	<u>≤</u> 48"		41.0"	Pa	Pass	
ANSI Z359.13-2013 4.13.3	Max Arrest Force	≤18	00 Lbf	1226.3 L	bf Pa	ISS	
4.15.5	Avg Arrest Force	≤11	25 Lbf	784.7 Lt	of Pa	ISS	
	Arrest Distance	≦	48"	42.8"	Pa	ISS	
ANSI Z359.13-2013 4.13.3	Max Arrest Force	≤ 1800 Lbf		1200.9 L	bf Pa	Pass	
4.15.5	Avg Arrest Force	≤11	25 Lbf	768.3 Lt	of Pa	ISS	
ANCI 7250 42 2012	Arrest Distance	<u>≤</u> 48"		43.2"	Pa	Pass	
ANSI Z359.13-2013 4.13.3	Max Arrest Force	<u>≤</u> 18	00 Lbf	1153.9 L	bf Pa	ISS	
4.13.3	Avg Arrest Force	≤11	25 Lbf	761.6 Lt	of Pa	ISS	

	Conclusion		
FallTech P/N	8256LT Energy Absorbing Lanyard meets the requi	rements of ANSI Z355	9.13-2013.
	Report Signatories and Appr	oval	
Lab Quality Manager	Jay Aponholz	Date	1/29/2016
Witnessed by	Robert Forter	Date	2/16/2016

